
Project Report 

Development of Validation Protocol for 
Activated Sludge Process in Water Recycling 

A report of a study funded by the 
Australian Water Recycling Centre of Excellence 

CSIRO, December 2015 



Development of Validation Protocol for Activated Sludge 
Process in Water Recycling 

Project Leader Partners 

Dr Simon Toze University of New South Wales 
Land and Water Flagship South East Water 
CSIRO Queensland Urban Utilities 
Ecosciences Precinct WA Water Corporation 
42 Boggo Rd TasWater 
Dutton Park Qld 4102 AUSTRALIA 
Telephone: +61 7 3833 5572 

Contact: Dr Simon Toze Simon.Toze@csiro.au 

About the Australian Water Recycling Centre of Excellence 

The mission of the Australian Water Recycling Centre of Excellence is to enhance management and 
[...]
enteroviruses in both influent and effluent in the larger plants compared to the smaller plants. 

Smaller plants generally had variable virus numbers and sporadic spikes in numbers in both the 

influent and effluent. The occurrence of noroviruses (GI and GII) was sporadic in both influent 

and effluent in all WWTPs. The norovirus numbers in effluent samples were independent of the 

treatment processes and often unrelated to the influent. 

Reinoso and Becares (2008) investigated parasite removal (Cryptosporidium, Giardia and 

helminths) in two conventional activated sludge treatment plants for pig slurry in north- 

western Spain. These parasites numbers in the pig slurry were 104-105 (oo)cysts/L for 

Cryptosporidium, 103 cysts/L for Giardia and 102–103 eggs/L for helminths. The overall removal 

of parasites ranged from 86.7% to over 99.9% (0.88-4 Log10 removal). The activated sludge 

process was the most efficient process in the treatment chain in reducing protozoa and 

helminths with 78–81% (0.65-0.72 Log10 removal) for Cryptosporidium oocysts and over 99.9% 

(> 3 log10) for helminth eggs. The combined use of ferric chloride with a polyacrylamide (PAM) 

cationic polymer also improved the efficiency of parasite removal by 40–44%. 

Chauret et al. (1999) investigated the removal of Cryptosporidium, Giardia and a number of 

indicators in an Ottawa treatment facility treating approximately 500 ML/d of sewage through 

an activated sludge plant (ASP). Average removals of 2.96 Log10 and 1.40 Log10 for 

Cryptosporidium and Giardia respectively were observed although this was determined from a 

small number of samples (n = 4). The primary treatment was shown to have a limited effect on 

protozoa removals being 0.1 Log10. Less overall reduction was observed for both C. perfringens 

spores and vegetative cells (0.89 Log10 and 0.96 Log10, respectively). The other bacteria (total 

coliforms, faecal coliforms, Enterococcus sp. and Aeromonas sp.) reduced by > 3.50 Log10. 

During mesophilic anaerobic sludge digestion, no statistically significant reduction was observed 

for C. perfringens, Enterococcus spp., Cryptosporidium oocysts, and Giardia cysts. 



22  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

Ottoson et al. (2006a), investigated log reduction of enteroviruses, noroviruses, Cryptosporidium 

and Giardia in four full scale Swedish activated sludge plants. At Klangshamn, the effluent 

passed through a rapid sand filter and in Ryaverket, additional nitrogen removal was included. 

Paired samples were taken from the inlet and outlet of each WWTP. The average reduction at all 

four full-scale plants for Cryptosporidium and Giardia was 1.3 ± 0.46 Log10 and 3.3 ± 0.46 Log10 

respectively. Noroviruses and enteroviruses were removed by 0.9 and 1.3 Log10 respectively. 

There was no correlation between the removals of pathogens and indicators (p > 0.05). 

Montemayor et al. (2005) investigated Cryptosporidium oocysts in five WWTPs in north-east 

Spain. The results showed that all WWTPs had higher levels of Cryptosporidium oocysts in raw 

sewage during the spring months, with lowest levels during summer. Three activated sludge 

plants were studied for Cryptosporidium removal with geometric means of log removal from raw 

sewage to secondary effluent of 1.7, 1.9 and 1.4 (mean 1.7±0.27). 

None of these studies have provided adequate information on the relationship between 

physicochemical and microbiological parameters or their correlation with pathogen removal in 

activated sludge process. This indicates the importance for continuing this investigation within the 

NatVal project to study and determine the most appropriate methods and surrogates for 

developing a validation protocol that can be used nationally across Australia. 

2.7 Conclusions 

The pathogen numbers in the influent and removal depend upon a number of parameters as 

evident from the literature summary. These include: 

 Infection prevalence in the community, which can be seasonal. 

 A variable fraction, as high as 50% of the enteric virus present in the raw sewage, has 

been reported to associate with solid fraction. Solids removal from wastewater could be 

a key pathogen reduction step for activated sludge treatment process. 

 Attachment of pathogens to solid particles is driven by the net charge of specific viruses 

and particulate matter and t h e  pH of wastewater. In general, low pH favours 

adsorbed virus and at high pH free virus in the liquid phase. 

 Pathogen removal could be driven by type of treatment, size of WWTPs, hydraulic 

retention times and type of coagulant used. 

 



23  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

 

3 Large Scale Activated Sludge Treatment Plant 
Physicochemical Data 

3.1 Activated sludge treatment process 

The activated sludge treatment process is an aerobic biological treatment process for primarily 

reducing soluble dissolved organic matter (BOD).  In brief, the treatment process involves the 

removal of grit followed by primary sedimentation which is followed by transfer of settled sludge 

into aeration tanks (Figure 3.1). 

 

Figure 3-1. Schematic diagram of an activated sludge treatment plant. 

The different stages of a WWTP commonly comprises a pre-treatment to remove about 50–60% of 

the suspended solids and 30–40% of the BOD (Metcalf, 2003). The settled primary sludge contains 

mainly water (between 97% and 99%) and separates mostly organic matter that is highly 

putrescible. 

The pre-treatment is followed by a biological step where aerobic microorganisms remove the 

remaining (or nearly total) BOD and suspended solids. Nitrogen (N) and phosphorus (P) are 

commonly removed simultaneously, although N is more usually and easily targeted first. A 

secondary clarifier produces the dischargeable effluent as overflow and a bottom sludge (98–99% 

water). The bottom sludge is partly recycled to maintain the concentration of the microorganisms 

and biodegradable organic matter at the required level. If a pre-treatment process is present, 

primary and secondary sludge are often combined and thickened sludge undergoes further 

treatment. 

3.2 Selection of activated sludge treatment plants 

During the initial stages of the literature review and from information available in the Australian 

Guidelines for Water Recycling (AGWR) it became clear that there was minimal data from Australia 

on the performance of WWTPs to remove enteric microbial pathogens (NRMMC, 2006). In 

addition, there are a range of designs and configurations of biological WWTPs currently used 

throughout Australia. This makes it difficult to set a standard for validation of ASP without strong 



24  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

data on the effects issues such as variations in design and operation, geographical and climatic, as 

well as source inputs on the operating efficiencies of ASPs. Furthermore, WWTPs also vary across 

Australia in their design based on age and intended flow rates (based on the size of the 

wastewater catchments). It was agreed that the activated sludge process (ASP) would be the 

primary focus of this study. 

The main criteria used for the selection of the WWTPs for this study was a wide representation of 

treatment plants (size and operational conditions) and varying climatic zones of Australia. Four 

treatment plants were identified in four different climatic zones of Australia representing sub-

tropical to temperate conditions (Table 3.1). Selected treatment plants include Oxley Creek (Sub-

tropical), Beenyup (Mediterranean), Boneo (cool temperate) and Rosny (mild temperate oceanic). 

The specifics of each treatment plant are provided in Table 3-2. 

Table 3-1. Selected wastewater treatment plants in four climatic conditions of Australia. 

Climatic conditions Location  WWTP  Hydraulic Retention 
Time (hours) 

Samples collated  

Warm, humid (Sub tropical)  Brisbane Oxley Creek 55  48 

Warm dry summer, cool wet 
winter. (Mediterranean)  

Perth Beenyup 24  22 

Cool temperate climate  Melbourne Boneo 37-39 20 

Mild temperate oceanic 
climate  

Hobart Rosny 2  24 

3.2.1 Collection of operator supplied plant specific operational data 

In the initial stage of the project, participating water utilities were contacted to obtain their input 

and experience on the biological systems they operate. These participating water utilities were 

requested for any available documentation or reports that provide information on studies 

undertaken on the detection and removal of pathogens and indicator microorganisms in their 

biological systems plants. In addition, information on relevant measured water quality 

parameters, information on plant performance and impacts were sought. Where data was 

provided, attempts were made to ensure at least one complete 12 month cycle of routine 

physicochemical parameters for the influent and effluent (post clarifiers) was obtained to assess 

the influence of seasonal variations on the individual treatment plants performance. 

  



25  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

 

Table 3-2. Detailed information on the selected wastewater treatment plants for the study. 

Parameter Oxley Creek Boneo Beenyup Rosny 

Climate subtropical 
Cool temperate, 

Warm to hot 
summer, cool winter 

Mediterranean: Hot 
summer, cold 

winter, 
Cool temperate 

Annual Temperature 
range (from ASP 

process) 
22 – 30 ˚C 17.3 - 25.1˚C 18 – 27˚C 

8.3-16.9˚C 

 

% domestic & 
industrial 

wastewater 

 

~20% industrial 

~80% domestic 
100% domestic  

100% domestic 

 

~90% domestic 

~10% industrial  

Population 
equivalent load or 

ML/d 

270,000 

~65 ML/day 
~75 ML/d ~135 ML/ day ~7.5-15ML/d 

Age of treatment 
plant 

9 years, Upgraded in 
2006 

 
7 years, Upgraded 

2005 
65 years upgrades 

Influent Flow ~46 ML/day 8.64 ML/d 9.17 ML/d ~6.13 ML/day 

Effluent Flow  9.40 ML/d   

Primary treatment 
eg. grit removal, 
screen, primary 

treatment (may be 
more than one 

process) 

Rotary drum screens 
→ grit removal→ 

Primary 
sedimentation 
polymer aided 

flocculation  

Screening →grit 
removal →Primary 
sedimentation → 

polymer aided 
flocculation →. 

Five step screening 
(6mm) →grit 

removal →Primary 
sedimentation → 

polymer aided 
flocculation → 

20mm screens on 
inlet 

Secondary treatment 
ASP train eg. anoxic 
zone aerobic zone 

conventional 
activated sludge 

process → secondary 
clarifier 

Aerobic nitrifying 
activated sludge: 

anoxic zone → 
aerated zone→ 
flocculation→ 

secondary 
clarification (3:1 

recycle used.  
Additional carbon 
added in winter to 
aid denitrification) 

conventional 
activated sludge 

process with 
biological nutrient 

removal → 
Secondary Clarifier 

 

Trickling filter then 
Solids contact re-

aeration. 

Hydraulic Retention 
time (HRT) 

55 hrs 10.5 hrs 10-15 hrs 2 hrs 

Sludge Retention 
time (SRT) 

18-19 days 10-20 days 13-14 days 8 days 

Mixed liquor 
suspended solids 

(MLSS) 
3700-3900 mg/L 2990-5750 mg/L 2900-3900 mg/L - 

 



26  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

3.3 Results 

All four of the selected treatment plants were able to provide at least 12 month data of regularly 

recorded physicochemical parameters. This data was then analysed to determine how these 

monitored physicochemical parameters changed in response to the seasonal and plant operational 

conditions. A summary of the data from up to 500 observations at each plant is presented as mean 

values ± SD in the Table 3-3. In addition, detailed descriptive statistical analysis of all available data 

for all four WWTPs is presented in the Appendix B. 

The observed physicochemical parameters and frequency of data collection for influent and 

effluent varied considerably between the treatment plants.  On size alone the Beenyup treatment 

plant is the biggest (131 ML/day) followed by Oxley Creek WWTP (58 ML/day), whereas Boneo and 

Rosny are much smaller with 9 and 6 ML/Day capacity respectively (Table 3-3). The highest 

hydraulic retention time (HRT) was observed in Oxley Creek treatment plant at 55 hours and 

lowest at Rosny treatment plant (2 hours) (which employs a trickle filter process). Mixed Liquor 

Suspended Solids (MLSS) target range for all three of the ASP plants was between 3400 to 4240 

mg/L (as a trickling filter plant Rosny had no MLSS data available). Sludge Retention Time (SRT) 

was highest at Boneo (16.4 days) followed by Beenyup (12.42 days) and Oxley Creek (8-9 days). It 

was observed that SRT and MLSS vary within each treatment plant in response to the seasonal 

variation in wastewater inflows. In addition, the higher MLSS and SRT at the Boneo and Rosny 

plants are most likely due to comparatively colder climatic conditions than at the Oxley Creek and 

Beenyup treatment plants. Despite these differences, a significant reduction in the suspended 

solids and BOD/COD between the influent and effluent suggests that there was stable operation 

for each of the treatment plants (Table 3-3). 

The data obtained showed that a direct comparison across all WWTPs was not possible due to 

differences in the size and design of the plants, variations in operational variability and in the 

frequency of data collection. A number of observations could be made, however, from the 

statistical analysis of the collected data. 

 While the Beenyup WWTP had a mean inflow of 131.2 ML/day (± 7.15), there were 

observed variations in the inflow. This variation was identified as being primarily in 

response to rainfall events, as higher inflow coincided with the winter months (July-Aug 

2014). This was also evident through variations in the mixed liquor suspended solids 

(MLSS) at this plant with higher ~3900 mg/L MLSS in winter (winter months) which is 

required to compensate for the reduced biological activity during the winter months. 

 All of the treatment plants had stable influent pH over the studied 12 month period. 

 The higher standard deviation for electrical conductivity at the Rosny WWTP is due to 

known seawater intrusion issues. 

 BOD and COD were also observed to have significant decreases between the influent and 

the effluent in all four plants. 

 Similarly, total phosphorus, total nitrogen, TKN and NH3 concentrations in the influent 

were consistent over the 12 month period with very little standard deviation. In addition, 

the continuing ability to reduce the concentration of these chemical parameters was 

similar for all four treatment plants. 



27  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

 

 In contrast to the other chemical parameters, only Oxley Creek demonstrated an ability to 

significantly reduce the concentration of phosphorus. 

Table 3-3. Physicochemical parameters (mean ± SD) for influent and effluent from four wastewater treatment 

plants in Australia (January 2014 – April 2015). 

Parameter Rosny Oxley Beenyup Boneo 

 Influent effluent influent effluent Influent effluent Influent effluent 

Flow 
volume 

(ML/day) 
5.89 (±1.54) - 58.13 (±39)  

57.81 
(±39) 

131.22 
(±7.15) 

- 9.17 (±1.73) - 

Temp (°C) 18.3 (±1.37) 18.8 (±3.64) 
25.8 

(±1.62) 
26.5 

(±2.59) 
23.1 

(±2.46) 
26.0 

(±2.12) 
21.3 (±1.34) 

20.4 
(±1.22) 

pH 8.65 (±0.22) 7.18 (±0.26) 
7.26 

(±0.23) 
7.81 

(±0.14) 
7.466 

(±0.75) 
7.16 

(±0.77) 
7.56 (±0.17) 

6.80 
(±0.12) 

Turbidity 
(NTU) 

  
185.6 

(±53.48) 
2.39 

(±1.70) 
117.7 

(±19.29) 
2.89 

(±1.13) 
176  

(±50.09) 
1.93 

(±1.48) 

SS (mg/L) 
405.8 

(±183.20) 
9.03 (±5.19) 

396 
(±92.08) 

5.8 
(±1.48) 

135.9 
(±26.98) 

17.9 
(±19.20) 

500(±176)  

Electrical 
Conductivity 

(mS/cm) 

1567 
[...]
individual WWTPs to determine the log removal credits possible and to determine the 

conditions to demonstrate the optimal performance of the activated sludge plant. 

 The two WWTPs studied for the removal of Cryptosporidium spp. oocysts found LRVs 

between 2.8 and 3.7 log10. Continuing improvements in the detection of Cryptosporidium 

in wastewater and testing of more WWTPs is required to provide more appropriate data to 



77  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

 

demonstrate how well Cryptosporidium oocysts are removed by WWTP and its 

appropriateness for use in validation protocols of ASP plants. 

 The variability in the observed LRVs of between the viruses and E. coli, and the absence of 

any correlation between E. coli and adenovirus numbers across the tested WWTPs suggest 

that a virus such as adenovirus would be the preferred microorganism for use in any 

validation protocols. 

 The comparable observed removal rates for Microviridae in the ASP to adenovirus 

indicates that it could be used in conjunction with, or in place of adenovirus where needed, 

for the validation of activated sludge plants. The reported higher environmental stability 

and resistance to wastewater treatment of adenovirus, however, still makes it the 

preferred microbial surrogate for validation. 

 Poor to no correlation between online measured parameters (DO, temp, pH, EC, turbidity) 

and the microbiological data suggests that there is still insufficient information to set one 

or more physicochemical parameters as good predictors of pathogen presence or removal 

during the ASP. 

 Testing demonstrated that the results obtained from samples collected simultaneously 

from the influent and effluent and from samples collected using a calculated HRT are not 

significantly different. This means that simultaneous sampling can be used for validation of 

ASP as it is more practical and overcomes issues relating to time based sampling. 

 For validation purposes, the collection of at least 20 uniformly spread simultaneous 

samples over at least an entire calendar year are required to cover for the potential spikes 

in disease and seasonal variation. 

10.2 Issues requiring further investigation 

This study has taken an in-depth analysis on the log removal potential of three activated sludge 

plants and one trickling filter plant located in different geographical and climatic regions. Despite 

the data and analysis on LRVs provided, there are issues which require further investigation for 

improving any future versions of an ASP validation protocol. These include: 

 Generation of more data from more sites, preferably for longer time periods that can add 

to the analysis and comparative statistics. 

 Increasing the number of WWTPs studied for Cryptosporidium LRVs to obtain appropriate 

data on removal by ASP plants. 

 Any further studies on ASP plants should also examine the comparative removal of RNA 

viruses such as norovirus and rotavirus to further assess if adenovirus is also a good 

surrogate for the removal of RNA viruses. 

 Although this study was unable to establish a clear link between a single or group of 

physicochemical factors and microbial LRVs, the potential link between suspended solids, 

turbidity, NO3 and COD/BOD and the reductions in pathogen numbers should be examined 

further. The increased information will enable a more detailed assessment of any links 

between microbial reductions and physicochemical parameters which, hopefully, will 



78  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

enable usable real time information on the WWTP performance and any potential impacts 

on pathogen removal. 

 It had originally been planned to test the findings from the larger WWTPs on small and 

regional treatment plants, however, time and the initial findings eventually precluded this. 

These smaller plants are more at risk of operating out of the specifications assessed at the 

time of validation which has a corresponding potential reduction in pathogen removal and 

increased health risks. It is therefore important that a sufficient number of small and 

regional activated sludge plants be assessed using the methods and protocols developed in 

this study to determine if these small plants are able to be validated and routinely 

monitored for suitable microbial LRVs. 

 



79  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 
 

Appendix A. Pathogen removal during wastewater treatment 

Table A 1. Wastewater treatment operational parameters and reported pathogen and indicators removal. 

Location 

Reference 
Pathogens studied 

Sampling 
site 

Treatment plant type 
Actual pathogen numbers 
in influent and effluent 

Log reduction 
LRV 
calculation 

Spain  

Montemayor 
et al., (2005) 

Cryptosporidium  
Inlet and 
outlet 

Plants A-E serve population 
from 35,000 to 
170,000Activated sludge and 
sedimentation apart from 
largest Pant B which 
Physical–chemical 
precipitation 

103 to 139 (oo)cysts/L 

maximum 340, min 40 
(oo)cysts, effluent 1.8 to 
5.96 (oo)cysts/L max. 16 
and min 0.4 (oo)cysts 

Geometric mean removal 
rate of log10 1.66±0.27 

Combined 
data from all 
plants 

Swedish plants 

Ottoson, 
(2006) 

Enteroviruses, 
noroviruses, 
Cryptosporidium and 
Giardia 

Inlet and 
outlet 

Four plants with activated 
sludge process (ASP) 
chemical precipitation as 
primary treatment, followed 
by a conventional activated 
sludge process. 

 

Cryptosporidium and 
Giardia of 1.30±0.46 log10 
and 3.32±0.46 log10, while 
noroviruses and 
enteroviruses were 
removed by 0.9 and 1.3 log, 
respectively. 

Combine 
averages 

Ottawa, 

Canada  

Chauret et 
al., (1999). 

Cryptosporidium, 
Giardia and number 
of indicators 

Inlet and 
outlet 

Facility treating 
approximately 500 ML/d of 
sewage Activated sludge 
plant (ASP) with primary 
treatment, secondary 
treatment mesophilic 
anaerobic digestion (MAD) 

 

Cryptosporidium and 
Giardia of 1.30±0.46 log10 
and 3.32±0.46 log10, while 
noroviruses and 
enteroviruses were 
removed by 0.9 and 1.3 log, 
respectively. 

 

Spain 

Reinoso, and 
Becares, 
(2008). 

Cryptosporidium, 
Giardia and 
helminths 

 

Two plants 250–300  

(m3/day) of pig slurry 
conventional activated 
sludge treatment coagulant 
40% ferric chloride plus 
Hyfloc FIC-100, nitrification–
denitrification tanks (3500 
m

3
 in volume with seven 

10
4
–10

5
 (oo)cysts/L for 

Cryptosporidium, 10
3
 

cysts/L for Giardia and 
10

2
–10

3
 eggs/L for 

helminths 

Cryptosporidium (oo)cysts 
0.65-0.72 log10 helminth 
eggs >3 log10 removal 

 



80  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

Location 

Reference 
Pathogens studied 

Sampling 
site 

Treatment plant type 
Actual pathogen numbers 
in influent and effluent 

Log reduction 
LRV 
calculation 

days of HRT) 

Australia 

Keegan et al 
2013 

Adeno-v, crypto, 
Giardia, sulphite 
reducing clostridia 
(SRC), F-RNA 
bacteriophage 

Influent,  
effluent 

4 plants, activated sludge, 
and integrated fixed film 
activated sludge 

Data not provided 

Adenovirus 1.58 to 2.15 
log10, Cryptosporidium 0-
2.1 log 10 Giardia 0.9-3.7 
log10 

All four plants had variable 
reduction for all pathogens 

 

Results 
analysed to 
determine 5

th
 

and 10
th

 
percentile for 
LRV’s for 
individual 
plants and 
combined 
data from all 
plants. 

Petrinca et al 
2009 

HepA virus, 
Adenovirus, 
Rotavirus, Astrovirus, 

coliphage  

F-RNA phage 

Influent, 
intermediat
e treatment 
points, 
effluent, 
chlorinated 
effluent 

one of two plants treating 
sewage for 1.2 million people 
in the Milwaukee 
metropolitan, treats 100 
million Gallons/Day Activated 
sludge 

 
F-RNA phage ~2log 
reduction 

 

Milwaukee 
Wisconsin, 
USA 

Sedmak et al 
2005 

Reovirus, 
enterovirus, 
adenovirus, 

Influent, 
effluent 
(after final 
chlorination
) 

Activated sludge 

Fluctuation in virus 
numbers reovirus, a 
maximum titer of 

12,027 MPN/L and 
enterovirus 3,347 MPN/L 

2-3 log (avg 2.41 log)  

Tenerife-
Canary 
Islands, Spain 

Abreu-Acosta 
et al, 2011 

Faecal coliforms, 
enterococci, E coli, 
Clostridium 
perfringens, somatic 
coliphages, 
Salmonella, 
Campylobacter, 
Cryptosporidium, 
Giardia, helminths 

Inlet, 
outlet, 
storage 
pond 
effluent 

Constructed wetlands 
Influent with Giarida 
205/L and 
Cryptosporidium 3.79/L 

2 log  



81  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 
 

Location 

Reference 
Pathogens studied 

Sampling 
site 

Treatment plant type 
Actual pathogen numbers 
in influent and effluent 

Log reduction 
LRV 
calculation 

Michigan,  

USA 

Simmons et 
al 2011 

Adenovirus, 
enterovirus, 
norovirus, HepA 
virus 

Influent 
(raw 
sewage), 
pre-
disinfection 
(after 
secondary 
biological 
treatment), 
post 
disinfection 
(final 
effluent) 

4 plants-2 activated sludge, 
1 oxidation ditch, 1 rotating 
biological contractor 

 
1.9-5.0 log (avg 4.2 log) for 
infectious virus 

 

New Zealand 

Hewitt et al 
2011 

Adenovirus, 
enterovirus, 
norovirus, 

Influent, 
effluent 

WWTP served large (130,000-
1,000,000), medium 

(10,000-64,000) and small 
(<1100-4000) community 
size moving bed biofilm 
reactors, activated sludge, 
waste stabilisation ponds 10 
plants – 4 activated sludge, 4 
waste stabilisation pond, 2 
moving bed biofilm reactor 

Typical influent culturable 
virus numbers 

2-3 log10/L compared to 1-
2 log10/L inthe effluent. 

  

Michigan, 

USA 

Srinivasan et 
al 2011 

E. coli, Enterococci, 

B. thetaiotaomicron 

Influent, 
primary 
effluent, 
sec effluent 
(pre and 
post 
chlorination
), tertiary 
effluent 

Activated sludge   

5 log for E. coli and 
enterococci (by culture), 3 
log for B. thetaiotaomicron 
(by qPCR) 

 

China Giardia, 
Cryptosporidium, 

Influent, 
primary and 

3 plants – 1 activated sludge, 
1 anaerobic-anoxic-oxic 

 For activated sludge plant: 
3.34 log of 

 



82  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

Location 

Reference 
Pathogens studied 

Sampling 
site 

Treatment plant type 
Actual pathogen numbers 
in influent and effluent 

Log reduction 
LRV 
calculation 

Fu et al, 2010 somatic coliphages, 
faecal indicators 

secondary 
clarifier, 
flocculation 
clarifier, 
sand filter, 
membrane 
filter, 
reclaimed 
water (post 
chlorination
)  

process, and 1 oxidation 
ditch process 

Cryptosporidium, 3.46 log 
of Giardia, 2.95 log of 
somatic coliphages, and 
4.09 log of faecal coliforms 

North-
western 
Ireland 

Cheng et al 
2012 

Cryptosporidium, 
Giardia, E. coli, 
enterococci, 
Clostridium 
perfringens 

Influent, 
activated 
sludge, 
effluent, 
biosolids 

4 plants – 2 activated sludge, 
1 oxidation ditch, 1 
percolating settlement 

 
84% of Cryptosporidium, 
98% of Giardia, and 99.5%  
of microsporidian spores 

 

Georgia, USA 

Lui et al 2013 

Adenovirus 

Influent, sec 
effluent, 
granular 
media 
effluent, 
membrane 
filtration 
effluent, 
final 
effluent 

Activated sludge  5.1 log  

Hamburg, 
Germany 

Ajonia et al 
2013 

Giardia 
Specific 
details not 
provided 

Activated sludge 
Influent 50 to 7548 
cysts/L. 

78% removal efficiency  

Sao Paulo, 
Brazil 

Hachich et al 

Enterovirus, Giardia, 
Cryptosporidium, 
Ascaris sp eggs 

Influent, 
effluent 

4 plants – 2 activated sludge, 
1 MBR, 1 anaerobic pond 

Influent range Giardia 2.8 
2-5 log  of Giardia and, 

2-3 log of Enterovirus 

Geometric 
average 



83  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 
 

Location 

Reference 
Pathogens studied 

Sampling 
site 

Treatment plant type 
Actual pathogen numbers 
in influent and effluent 

Log reduction 
LRV 
calculation 

2013 x 10
3
/L Cryptosporidium 

32/L Enterovirus 19/L 

Effluent Giardia 18L 
Cryptosporidium 0.1/L 
Enterovirus 0/L 

Data from one pant, 
variation between plants 

Traverse City, 
Michigan 

Kuo et al 
2010 

Adenovirus, 

Norovirus 

Influent, 
primary 
sedimentati
on influent, 
MBR 
influent, 
MBR 
effluent 

MBR  

5 log removal of adenovirus 
and 

0-3.6 log of Norovirus 

 

Galicia, Spain 

Castro-
Hermida et al 
2008 

Cryptosporidium, 
Giardia 

Influent, 
effluent 

12 plants – 5 activated 
sludge, 4 oxidation, 2 
oxidising beds, 1 biological 
aeration 

 
Up to 83% of 
Cryptosporidium and up to 
90% of Giardia 

 

Norway 

Myrmel et al 
2006 

Norovirus, Rotavirus, 
astrovirus, 
adenovirus, 
circovirus, HepA 
virus, E. coli 

Influent, 
effluent 

3 plants – 1 activated sludge, 
1 biofilm process, 1 primary 
treatment screening 

 TBA
1
  

Italy 

Carducci et al 
2008 

HepA virus, 
adenovirus, somatic 
coliphages, TTV, E. 
coli, enterococci, 
Salmonella 

Influent,   
effluent  

Activated sludge 

7.18 x 10
6 

MPN/100mL E. 

coli (influent), 1.41x10
6
 

MPN/100mL enterococci 

2 log adeno –v, 

1.58 log TTV, 

1.74 E. coli 

Calculated 
using QPCR 
(displayed 
graphically in 
paper) 



84  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

Location 

Reference 
Pathogens studied 

Sampling 
site 

Treatment plant type 
Actual pathogen numbers 
in influent and effluent 

Log reduction 
LRV 
calculation 

(influent) 1.99 enterococci, 

2.2 log somatic coliphage 

Florida, 
Arizona and 
California 

Rose et al., 
(2004) 

Bacterial, vial and 
protozoan pathogens 

Influent,   
effluent 

Variable size from 0.9-25 
mega gallons per day. 
Residence time for activated 
sludge varied from 3-8 days, 
nitrification 8-13 days, 
nutrient removal 8-16 days 

activated sludge (plants A-D), 
biological nitrification-
denitrification (Facility E), 
enhanced biological 
phosphorus removal (Plant F) 

 

 

Bacterial and virus removal 
through the activated 
sludge plants (1.39-3.0 
log10) with Clostridium 
removed (1.17-2.69 log10), 
Giardia 2 log10 and 
Cryptosporidium 1.5 log10. 

 

 

  



85  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 
 

Appendix B. Summary statistics on historical data from four WWTPs 

Table B 1. Historical data – Beenyup Influent January 2014 – April 2015. 

  ALKCACO3 
mg/L 

BOD 
mg/L 

COD 
mg/L 

pH SS 
mg/L 

TKN 
mg/L 

TN 
mg/L 

TP 
mg/L 

MLSS AT16 Inflow 

mL/D 

Mean 340.05 222.18 441.82 7.35 148.83 67.39 67.60 11.74 3841.63 131.22 

Median 340.00 220.00 431.50 7.50 150.00 67.10 67.10 11.50 3897.50 129.57 

Standard 
Deviation 

20.23 28.58 45.15 0.89 28.46 5.29 5.52 1.18 411.02 7.15 

Range 105.00 180.00 172.00 7.68 170.00 26.70 26.70 6.41 3450.00 55.31 

Maximum 395.00 340.00 542.00 7.68 250.00 83.70 83.70 15.70 5350.00 163.52 

Minimum 290.00 160.00 370.00 0.00 80.00 57.00 57.00 9.29 1900.00 108.21 

Count 43.00 38.00 22.00 72.00 264.00 45.00 43.00 45.00 365.00 456.00 

Geometric 
Mean 

339.46 220.53 439.70 #NUM! 146.19 67.19 67.39 11.68 3818.04 131.03 

Table B 2. Historical data - Beenyup Effluent January 2014 – April 2015. 

  ALKCACO3 
mg/L 

BOD 
mg/L 

COD 
mg/L 

pH SS 
mg/L 

TKN 
mg/L 

TN 
mg/L 

TP 

mg/L 

PH 

Mean 125.36 8.75 55.09 7.15 19.50 3.69 14.26 7.98 7.16 

Median 130.00 5.00 48.00 7.30 10.00 2.89 14.00 8.12 7.27 

Standard 
Deviation 

15.57 6.59 24.60 1.11 20.48 1.82 2.29 1.45 0.78 

Range 69.00 35.00 106.00 10.00 195.00 9.40 10.40 7.20 7.84 

Maximum 159.00 40.00 127.00 10.00 200.00 11.40 20.60 12.00 7.84 

Minimum 90.00 5.00 21.00 0.00 5.00 2.00 10.20 4.80 0.00 

Count 67.00 41.00 22.00 93.00 259.00 60.00 60.00 60.00 91.00 

Geometric 
Mean 

124.37 7.43 50.78 #NUM! 14.73 3.37 14.09 7.85 #NU

M! 

 



86  |  Development of Validation Protocols for Activated Sludge Process in Water Recycling 

Table B 3. Historical data - Boneo Influent January 2014 – June 2015 

  Inflow 
kL/D 

pH EC 
mS/cm 

BOD
5 

mg/L 

COD 
mg/L 

TKN 
mg/L 